HATIONAL BUREAU OF STANDARDS REPORT

A STUDY OF RUBBER-ASPHALT PAVING MATERIALS

by

Edward R. Oglio Floor, Roof and Wall Coverings Section Building Technology Division

to

Division of Materials, Engineer Department District of Columbia



U. S. DEPARTMENT OF COMMERCE NATIONAL BUREAU OF STANDARDS

U. S. DEPARTMENT OF COMMERCE

Sinclair Weeks, Secretary

NATIONAL BUREAU OF STANDARDS A. V. Astin, Director



THE NATIONAL BUREAU OF STANDARDS

The scope of activities of the National Bureau of Standards is suggested in the following listing of the divisions and sections engaged in technical work. In general, each section is engaged in specialized research, development, and engineering in the field indicated by its title. A brief description of the activities, and of the resultant reports and publications, appears on the inside of the back cover of this report.

Electricity and Electronics. Resistance and Reactance. Electron Tubes. Electrical Instruments. Magnetic Measurements. Process Technology. Engineering Electronics. Electronic Instrumentation. Electrochemistry.

Optics and Metrology. Photometry and Colorimetry. Optical Instruments. Photographic Technology. Length. Engineering Metrology.

Heat and Power. Temperature Measurements. Thermodynamics. Cryogenic Physics. Engines and Lubrication. Engine Fuels.

Atomic and Radiation Physics. Spectroscopy. Radiometry. Mass Spectrometry. Solid State Physics. Electron Physics. Atomic Physics. Nuclear Physics. Radioactivity. X-rays. Betatron. Nucleonic Instrumentation. Radiological Equipment. AEC Radiation Instruments.

Chemistry. Organic Coatings. Surface Chemistry. Organic Chemistry. Analytical Chemistry. Inorganic Chemistry. Electrodeposition. Gas Chemistry. Physical Chemistry. Thermochemistry. Spectrochemistry. Pure Substances.

Mechanics. Sound. Mechanical Instruments. Fluid Mechanics. Engineering Mechanics. Mass and Scale. Capacity, Density, and Fluid Meters. Combustion Controls.

Organic and Fibrous Materials. Rubber. Textiles. Paper. Leather. Testing and Specifications. Polymer Structure. Organic Plastics. Dental Research.

Metallurgy. Thermal Metallurgy. Chemical Metallurgy. Mechanical Metallurgy. Corrosion.

Mineral Products. Porcelain and Pottery. Glass. Refractories. Enameled Metals. Concreting Materials. Constitution and Microstructure.

Building Technology. Structural Engineering. Fire Protection. Heating and Air Conditioning. Floor, Roof, and Wall Coverings. Codes and Specifications.

Applied Mathematics. Numerical Analysis. Computation. Statistical Engineering. Mathematical Physics.

Data Processing Systems. Components and Techniques. Digital Circuitry. Digital Systems. Analogue Systems.

Cryogenic Engineering. Cryogenic Equipment. Cryogenic Processes. Properties of Materials. Gas Liquefaction.

Radio Propagation Physics. Upper Atmosphere Research. Ionospheric Research. Regular Propagation Services.

Radio Propagation Engineering. Frequency Utilization Research. Tropospheric Propagation Research.

Radio Standards. High Frequency Standards. Microwave Standards.

• Office of Basic Instrumentation

• Office of Weights and Measures

NATIONAL BUREAU OF STANDARDS REPORT NBS PROJECT NBS REPORT

1004-30-4840 June 30, 1955 4233

A STUDY OF RUBBER-ASPHALT PAVING MATERIALS

by

Edward R, Oglio

Floor, Roof and Wall Coverings Section Building Technology Division

for

Division of Materials, Engineer Department District of Columbia



U. S. DEPARTMENT OF COMMERCE NATIONAL BUREAU OF STANDARDS

The publication, rep unless permission is 25, D. C. Such perm cally prepared if th

Approved for public release by the Director of the National Institute of Standards and Technology (NIST) on October 9, 2015.

n part, is prohibited ndards, Washington ort has been specifiport for its own use,

TABLE OF CONTENTS

		Page
1.	INTRODUCTION	1
2.	MATERIALS	2
	2,1 Modified Asphaltic Concrete Surface Paving Mixes 2,2 Asphalt Cement	2 3 3
	2.3 Latex Rubber Emulsion	3
3.	TEST METHODS	3
	3,1 Flexural-Fatigue Endurance Tests 3,2 Tests on Bitumens	3 4
4.	RESULTS	6
	Table 1, Results of Flexural-Fatigue Endurance Tests Table 2, Results of Analysis of Bar Specimens Table 3, Tests on Asphalt Cement and Asphalt	7 9
	Cement-Rubber Blends	10
5.	DISCUSSION OF RESULTS	11
	5.1 Flexural-Fatigue Endurance Tests	11
	5.1.1 Sampling 5.1.2 Preparation of Test Specimens 5.1.3 Type of Mix 5.1.4 Bulk Density 5.1.5 Oxidation	11 12 12 12 13
	5,2 Tests on Bitumens	13
6,	CONCLUSIONS	15

57

.

REPORT ON A

STUDY OF RUBBER ASPHALT PAVING MATERIALS

1. INTRODUCTION

Considerable interest has developed over the last two decades in the use of rubber additive in asphalt paving materials in order to improve durability as well as short-term performance of the so-called flexible pavement (Public Roads, vol. 28, No. 4, October 1954.) Many types of rubber in various forms and concentrations and using various methods of blending have been used, both in laboratory and in experimental field section studies (ibid). The Division of Materials, Engineer Department of the District of Columbia Government as part of its continuing program for improving District of Columbia roads and streets has sponsored and conducted studies in both of these phases. This report gives the results of the laboratory phase of one such study requested under District of Columbia Laboratory No, 3135-55.

This study was confined to a single type of rubber latex, in emulsion form, as used in one concentration with an asphalt cement, and combined with a closely graded aggregate. In scope, this report is confined to a laboratory study of the properties of the asphalt cement and the effect of the addition of the latex, in the recommended manner and amount, on these properties. In addition, a laboratory evaluation was made to determine the effect of the latex on the properties of a plant-made paving mix using these constituents. A Flexural-Fatigue Endur-

δ¹α.

ance Test which, it is our understanding, was developed under sponsorship of the Company furnishing the rubber latex, was used in evaluating the plant-made mixes.

2. MATERIALS

The materials included a latex rubber emulsion, an asphalt cement and a number of modified asphaltic concrete surface paving mixes. All materials are identified below.

2,1 Modified Asphaltic Concrete Surface Paving Mixes:

<u>Mix No.</u>	Marked
1	R-Rubber
1	Controlled
2	R-Rubber
2	Controlled
3	R-Rubber
3	Controlled
չ է	R-Rubber
չէ	Controlled
5	R-Rubber
5	Controlled
6	R-Rubber
6	Controlled
7	R-Rubber
7	Controlled
8	R-Rubber
9	Controlled
10	Controlled
11	R-Rubber
11	Controlled
12	R-Rubber
No #	R-Rubber

e * 10 * 11 + 1 2.2 Asphalt Cement -- The asphalt cement was contained in three, 16 oz, ointment boxes and was represented as being a product of the American Oil Company of 85/100 penetration grade.

2,3 Latex Rubber Emulsion -- The rubber was contained in two quart bottles and was represented as containing 50% rubber and 50% water, The type of rubber was not given.

3. TEST METHODS

3,1 Flexural-Fatigue Endurance Tests

Three mixes of each type (Control and Rubberized) were used for the tests. Selection was random but the mixes chosen were paired as to type. For instance, control mix no. 1 and Rubberized mix no. 1 were paired and specimens were prepared on the same day. Flexural-Fatigue Endurance was also determined on the same day for each pair.

Three specimens from each mix were made and tested for Flexural-Fatigue Endurance in accordance with the procedure described in the method submitted with the samples, except that the preparation required reheating. Reheating was done in accordance with A.S.T.M. Designation D1074-52 T, Sect. 5 (a). In all, 18 specimens were used.

For purposes of comparison, four specimens of a sheet asphalt surface mix (D.C. No. 2990-55) were also prepared and tested in the manner described.

In order to study the effect of compacting load, additional tests were made on each type for a fourth mix (No. 11). For

-3-

these tests, compacting loads of 4,000 and 8,000 pounds were used (Note: in the regular series the compacting load was 6,000 pounds.)

Bulk density determinations were made at 25°C after the Flexural-Fatigue Endurance Tests, using the following equation:

Bulk Density = wt. in grams volume

Volume was determined by calculation from the dimensions of the specimen as measured by micrometer. The weight-in air, weight-in water method for determining volume proved impractical because of the porosity of the specimens.

Oxygen determinations were made in order to measure the degree of oxidation of the bitumen. These were made on a microscale on the mineral-free benzene-extracted bitumens from the mixes, and on the original asphalt cement, by the modified Unterzaucher procedure (Anal. Chem. vol. 23, p. 1408, 1951.)

Asphalt content and sieve analysis of the separated aggregate were determined on two of the control-type specimens after Flexural Fatigue Endurance Test, using carbon tetrachloride and standard procedures.

3.2 Tests on Bitumens

A series of conventional tests was made on the unblended asphalt cement, heat-treated unblended asphalt cement, and two blends of the asphalt cement and rubber latex in the proportion of 95 parts of asphalt cement to 10 parts of rubber emulsion.

The asphalt cement (394 g) was placed in a quart can and, under constant stirring, carefully brought to a temperature of 190°F in an oil bath. Thirty one grams of the latex emulsion were added, the temperature of the oil bath was gradually raised until all the water was driven off and the temperature of the blend reached 300°F. Vigorous stirring was applied mechanically throughout the blending process.

Blend A was made in accordance with the procedure just outlined and required 3 hours for completion, Blend B was prepared in the same way except that, in an effort to reduce the time for completion, a pint can was used. Some of the mixture foamed over while adding the latex in blend B and an estimated 10% of the emulsion was lost thereby.

For purposes of comparison, a heat treatment was given to a 390 gram sample of the asphalt cement in a manner identical to blend A except, of course, that no latex was added.

In addition to the conventional tests, a number of other tests were performed on the four bitumens mentioned. These included ordinary penetration tests (100 g load, 5 sec.) at different temperatures, and successive penetrations at 77°F using 100 g load.

The log of ordinary penetration (100 g, 5 sec,) was plotted against temperature in order to obtain a measure of the temperature susceptibility of the bitumens (Public Roads, vol. 27, No. 1, March 1940.) Such plots gave practically straight lines through the points at 50°F, 77°F, and 95°F. Susceptibility

-5-

indices were calculated from the following:

S.I. = $\log pen_{,}$ at 95°F - log pen_, at 77°F 18

Successive penetrations, at 77°F using 100 grams load, were made increments of 5 sec. penetration time with 5 sec. allowed between increments to allow for readings to be made and to allow partial recovery of non-permanent deformation to occur. Three 5 sec. increments of penetration time were used in this series, for a total of 15 sec. penetration time. Finally, penetrations were obtained, also at 77°F and 100 g load, using a 15 second un-interrupted penetration time. For convenience this latter is called: Individual Penetration. These special penetration tests (Successive and Individual) were made to determine whether the bitumens showed elastic properties.

4. RESULTS

The results are given in tables 1 to 3 inclusive.

. .

10 · · · · ·

е ; ;

· · ·

Alanity Alarity 939 939 939 939 939 939 939 93
1 1935 1.91 1 1935 1.91 1 1534 1.92 1 1534 1.92 1 1534 1.93 1 1534 1.93 1 1534 1.93 1 1583 1.93 1 1583 1.96 1 1298 1.90 1 1298 1.90 1 1298 1.90 1 1298 1.96 1 1412 1.97 1 1412 1.97 1 1412 1.97 1 1412 1.97 1 1412 1.97 1 1412 1.97 1 1412 1.97 1 1412 1.97 5 1.466 1.97 5 1.96 1.93 1 1.93 1 1.93
55 1306 1783 1583 1783 1.96 1783 1.97 1783 1.97 1783 1.97 1783 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97 1382 1.97
2391 1.94 577 1.94 1268 1.95 1382 1.95 1382 1.95 62 520 63 1.95 62 1.95 63 1.95 62 1.95 1382 1.95 1382 1.95 62 1.95 62 1.95 62 1.93 1.93 1.93 1.93 1.93 1.93 1.93
62 62 63 63 63 63 63 63 63 63 63 62 63 62 63 62 62 62 62 62 62 62 79 79 70 70 70 70 70 70 70 70 70 70 70 70 70
62 63 63 62 62 79 79 2002 1-93 2002 1-93 2002 1-93 2002
52 867 1.95 1 59 2002 1.93 1 1.05 1.05
TOZOT

ł

Table 1. Results of Flexural-Fatigue Endurance Tests

כ С in J 24

4 * *** 4 * * ****

· · · /

1/ Specimen not fully compressed due to hold-up of cover plate and compacting bar on one edge of mold.

2/ S.A.S. Sheet Asphalt Surface Mix, D. C. Lab. No. 2990-55.

3/ At plane of fracture.

4/ Flexural Units required to attain complete severance of specimen.

5/ 8,000 lb, compaction load used.

6/ 1+,000 lb. compaction load used.

Z/ Oxygen content of bitumens:

Original untreated asphalt cement	0.59 %
No. 7 Control mix before reheating	0,93 %
No. 7 Rubber mix before reheating	0.86 %
No. 7 Control mix specimen c after	
Flexural Fatigue Test	1.09 %
No. 7 Rubber mix specimen a after	
Flexural Fatigue Test	0.98 %

9

Table 2. Results of Analysis of Bar Specimens

Bar Speciman No.	5 CC	7 CC
Flexural-Fatigue Endurance,		
Flex Units for Failure	3899	927
Bitumen, %	7.2	7.1
<u>l</u> / Sieve analysis of aggregate		
% Passing		
3/8"	100	100
No _o 4	100	100
No. 10	84	814
No. 20	59	58
No. 30	1+6	⁴ 6
No. ¹ +O	33	33
No. 50	22	21
No. 80	1)+	14
No. 200	11	11
	aar myks on thinkey far in Terlagun allin fa Dersteine om on tilt in fan - op va	ant the second and the second

l/ Bitumen extracted before sieve analysis, i.e. bitumenfree aggregate.

Table J. Teses on Asphare commente and Asphare comente-itabler brends					
Material	Unblended A.C.	Unblended A.C.	Blend A	Blend B	
Heat Treatment: Temp., °F Time, Hrs.	300 0	200300 3	190-300 3	205-300 2	
Penetration, 100 g 5 sec.: at 32°F, at 50°F, at 77°F, at 95°F,	5 17 80 207	5 14 62 155	49	6,5 17 61 125	
Susceptibility Index	0.0229	0.0221	0.0170	0.0173	
Successive Pen, 100g, 77°F: 5 sec. 10 sec. 15 sec.	80 109 130	62 83 99	49 63 7 ¹ +	61 79 91	
Individual Penetration, 77°F, 100g. 15 sec,	125	93	68	85	
Softening Point, °F	118	124	155	154	
Ductility at 77°F, cm	150+	150+	61,2	54.0	
Vol. Loss at 325°F for 5 hrs., %	0.03	0.02	L0,01	0,02	
Tests on Residue: Pen. at 77°F, 100g. 5 sec. Softening Point, °F Ductility at 77°F, cm	67 120 150+	57 126 150+	47 165 70.8	156 163 82,5	

Table 3. Tests on Asphalt Cement and Asphalt Cement-Rubber Blends

.

•

-11-

5. DISCUSSION OF RESULTS

5.1 Flexural-Fatigue Endurance Tests

On the average, about 475 more Flexural Units were required to cause complete fracture in the control mixes than in the rubberized mixes, However, the Standard Deviations (820 for the control mixes and 520 for the rubberized mixes) show a wide scattering in the results among individual specimens for each type. They also show considerable over-lapping between types and, when compared to the difference in averages, greater differences among individual specimens of each type than between the averages for the two types. It appears that, as presently constituted, the Flexural-Fatigue Endurance Test is of little value in differentiating between the two types of mixes tested.

Several factors that might possibly have contributed to the results are considered below,

1. Sampling. If the samples submitted were not homogeneous, variable results could be expected. However, previous long experience indicates that heterogeneity rarely occurs in this type of mix. Indeed, comparison of the analyses of the two bar specimens reported in Table 2 confirms this and indicates excellent homogeneity and plant control. When one compares the closeness of the analytical results on the two specimens with the very wide difference in their Flexural-Fatigue Endurance, as determined, one is forced to reject simple heterogeneity as a causative factor and seek elsewhere for significant factors.

2. Preparation of Test Specimens. In the only procedure available under the circumstances, the mix had to be reheated in order to mold the specimens. But in considering reheating as a factor it should be recalled that ASTM Method D107¹+ permits it. Also, the tests on D. C. No. 2990-55 (Sheet Asphalt Surface) gave excellent reproductibility, despite reheating.

In preparing specimens, the recommended compaction load (6,000 lbs.) was used. This may be a legimate factor for consideration since the procedure originally was developed for a different mix. The results reported under Mix No. 11, where different compacting loads were used, indicate, however, that mere variation of the load would be ineffectual in improving reproductibility.

3. Type of mix. The type of mix used in the tests contained an appreciable proportion of somewhat coarse and platelike aggregate particles. It was observed that during the test fracture appeared to develop around a coarse, elongated particle and progressively continue, in serpentine fashion, around adjacent particles to complete failure. When one considers the close reproduc ibility obtained with the Sheet Asphalt Surface Mix (D.C. No. 2990-55) which contains aggregate that is essentially spherical, this factor is a valid one since orientation of aggregate particles in the latter is not a factor.

4. Bulk Density. Bulk density measurements showed no significant correlation with Flexural-Fatigue Endurance. It is true that if the data are broken down and comparisons made

-12-

.

between specimens of the same sample (e.g. between specimens b & c of Control mix 5 or between specimens b & c of Rubberized mix 5 etc.) a trend in favor of the lower bulk density (thicker, less dense) specimens would be indicated. In other words it might be claimed that Flexural Fatigue Endurance was inversely proportional to bulk density. However, the wide scattering between individual specimens of the same samples and the results obtained with the Sheet Asphalt Surface Mix (D.C. No. 2990-55), where the thinner but denser specimens showed greater endurance, compel one to conclude that such a claim is unwarranted.

5. Oxidation. The oxygen determinations showed that oxidation had occurred. They also indicate that approximately 3/4 of the reaction took place during plant mixing, before the mixes were reheated, and that both types were at similar stages of oxidation when the Flexural-Fatigue Endurance Tests were made. It appears, therefore, that oxidation was not a significant factor in the tests.

5.2 Tests on Bitumens

In general, the results show that the addition of the rubber latex, in the manner described, affected the characteristics of the asphalt cement. They also show that, as expected, heat treatment without addition of latex also affected these characteristics, although to a lesser extent. It may be said therefore, that the changes occurring in making the blends were brought about by the addition of the latex and to a lesser extent by the heat treatment required to effect the blend.

-13-

Both the additions of rubber and the simple heat treatment increased the consistency (as measured by penetration) at 50°F, 77°F, and 95°F, and the softening point while decreasing the ductility and the susceptibility to temperature of the original asphalt cement. In general, the changes in consistency (penetration) Susceptibility Index and in softening point are considered desirable while the change in ductility is considered undesirable. In regard to the change in susceptibility index, it should be noted that all are within the range of values for paving asphalts as reported in the literature (Public Roads, vol. 21, No. 1 and vol. 19, No. 11),

and individual penetration Comparison between successive penetration/for 15 seconds indicates that all four bitumens have elastic properties (D. Mack Journal of the Society for Chemical Industry, Transactions, vol. 58, 1939, p. 306). For a purely viscous bitumen both penetrations would be the same. A quantitative approximation on this basis would indicate elastic qualities to be most pronounced in Blend A, followed in descending order by Blend B, the heated Treated Asphalt Coment, with the original, untreated asphalt cement possessing the least.

As stated previously, the results of the tests on the bitumens show definite differences in physical characteristics among them, however, final judgment should not be made until correlation with other tests, especially the experimental field section tests, are made. The results of the latter will probably not be known for some time. Even when these results are

-14-

available, equating the characteristics of the blends as accomplished in the laboratory with those of the rubber-asphalt blend as it exists in the plant-made mix is not entirely valid. This is due to the fact that mixing and blending are accomplished over a period of hours in the laboratory, and in a matter of minutes (approx. 2 minutes) in the plant. The 2-3 hour blending process insures a better dispersion of the rubber in the asphalt cement.

6. CONCLUSIONS

1. The addition of rubber latex to the asphalt cement, in the amount and manner described, increased its consistency (as measured by penetration) at 50°F, 77°F, and 95°F, its softening point, and its elastic qualities, while at the same time decreasing its ductility, susceptibility, and consistency (as measured by penetration) at 32°F.

2. The three-hour heat treatment of the asphalt cement effected similar changes but to a lesser degree, except for ductility, and consistency at 32°F. No effect was detected in the latter two characteristics.

3. The Flexural_Fatigue Endurance Test, as constituted, did not give a reliable differentiation between the two types of Modified Asphaltic Concrete Surface Plant Mixes(control vs rubberized) tested.

THE NATIONAL BUREAU OF STANDARDS

Functions and Activities

The functions of the National Bureau of Standards are set forth in the Act of Congress, March 3, 1901, as amended by Congress in Public Law 619, 1950. These include the development and maintenance of the national standards of measurement and the provision of means and methods for making measurements consistent with these standards; the determination of physical constants and properties of materials; the development of methods and instruments for testing materials, devices, and structures; advisory services to Government Agencies on scientific and technical problems; invention and development of devices to serve special needs of the Government; and the development of standard practices, codes, and specifications. The work includes basic and applied research, development, engineering, instrumentation, testing, evaluation, calibration services, and various consultation and information services. A major portion of the Bureau's work is performed for other Government Agencies, particularly the Department of Defense and the Atomic Energy Commission. The scope of activities is suggested by the listing of divisions and sections on the inside of the front cover.

Reports and Publications

The results of the Bureau's work take the form of either actual equipment and devices or published papers and reports. Reports are issued to the sponsoring agency of a particular project or program. Published papers appear either in the Bureau's own series of publications or in the journals of professional and scientific societies. The Bureau itself publishes three monthly periodicals, available from the Government Printing Office: The Journal of Research, which presents complete papers reporting technical investigations; the Technical News Bulletin, which presents summary and preliminary reports on work in progress; and Basic Radio Propagation Predictions, which provides data for determining the best frequencies to use for radio communications throughout the world. There are also five series of nonperiodical publications: The Applied Mathematics Series, Circulars, Handbooks, Building Materials and Structures Reports, and Miscellaneous Publications.

Information on the Bureau's publications can be found in NBS Circular 460, Publications of the National Bureau of Standards (\$1.25) and its Supplement (\$0.75), available from the Superintendent of Documents, Government Printing Office. Inquiries regarding the Bureau's reports and publications should be addressed to the Office of Scientific Publications, National Bureau of Standards, Washington 25, D. C.

